MERCRUISER (350 MAG. [SKI] GM 250%-31337) ¥ IMTAKE MAMIFOLD AMD FROMT COVER b
Serial Mbr Bange: 0k040400 THRL 0K933333 ()

Ref |Clazs|Part Description Qt Comment Footnote
= 2 10 11976|BOLT (3816 1-1/81IM ) |
2 10 852933 BOLT [3/8-16 = 1-1/21N] 3
3 22 43358 | PLUG-INTAKE [3/8 IN.) 1
4 MSS|STUD [GRH#10229247) 4 1
5 72647 |SHIELD 1
1 f 27 17145 |GASKET SET-INTAKE MAMIFOLD |1 [Uze RTY Silicone Sealant for end| 2
| 7 250399 PUMP ASSEMBLY-SWATER 1
| g 27 34897 GASKETWATER PUMP 2 2
] | 10 32132 | S5CREMW [3/8-16 % 1-3/4 M) 1
i 9 10 47688 | SCREW [3/8-16 % 2-3/4 [N ] 1
1 | 16 35342 |5TUD 2
I 10 2077297 |FULLEY-wWaATER FUMP 1
I 11 10 47277 |SCREW [5/16-24 % 3/ 1M, ) !
! £ 12 205892 | HARMOMIC BALAMCER 1
3 13 BO7730T |PULLEY-CRAMESHAFT 1
14 a7 807755 4|BELT-SERPEMTINE 1
15 10 32515 |BOLT [fA1E-20 % 21/2 1M 1
16 13 39131 |LOCKWASHER 1
17 12 38332 '"WASHER 1
18 10 34352 |BOLT [3/8-24 = F/8 1IN 3
19 12 34714 '"WASHER 3
20 235008| TIMING COVER ASSEMBLY 1 [SCREWS-GROMMETS-0IL SEAI
21 53338 WalVE-FILTER 1
22 10 54786 SCREW [5/16-18% 1-1/4 M) 2
23 14957 |FILTER-OIL 1
24 852940\ RETAINER-DIL SEAL [REAR] 1
25 27 14247 | GASKET 1 2
26 26 852941 | SEAL-DIL [REAR) 1 2
27 10 T4243|BOLT [1/4-2031-3/4 IM.) 1
28 10 14242 |BOLT [1/4-20% F/81M.) 2
29 17 14263 |PIN-DOWEL 1
a0 11 B1E730|MNUT [1/4-20) 1
Kl 16 14827 |5TUD 1
- 27 B0EE71496| GASKET SET-EMGINE OWERHAL |1




